ASSEMBLY INSTRUCTIONS

TENTS:

emdaon D 04 724

A
SP-413
Leg Prone Curl 0
Y

L 69 3/d4" W40 234" Hs4 34"

America’'s Premier Exercise Equipment

2 2003 TuffStuff Fitness Equipment, Inc. P13 Rl



QT o MR
#\bout the Leg Prone Curl SP-413
Congratulations on vour new purchase ofthe Leg Prone Curl. We

hope vou are completely satisfied with this product and wish vou
many yvears of enjoyment.

Tuﬂ‘ Stuff Equipment

This Tuffstuff product has been built to precise quality standards
and has been carefully packaged to ensure that damage will
not occur during shipment. The Limited Warranty and signature
indicating final inspection has been conducted by our line foreman,
is an expression of our confidence in the completeness, the
materials, and workmanship of this product.

1J-"Uslrnzlnl'g.lI
SEE A COPY OF WARRANTY ON BACK PAGE.

?{egistratiun Card

To avol unnecessary delays in warranty sernvice and to insure that
a permanent record of your purchase is on file with our factory, be
sure to complete the warranty registration card and send it to Task
Industries today.

Spacificatiuns
- 150 lbs.

- 520 |bs.
- See Front Cover.

1. Maximum Wt Capacity
2. Total Machine Weight
3. Footprint (LWH)

Hote: Dus bo conbinuing product improvement =, cpecifications and dezigns are cubject o charge=
without rotice.

Frior to the Assembly of the Leg Prone Cur

1. We advise you to consult your bocal Tuff Stuff retailer if vou
should have a question or problem regarding the proper
assemblhy of this unit.

2. Meatly organize and identify all parts according to the Parts List
and the Exploded View Diagram.

Tuul Requirements
1. One 34" combination wrench
2. One 9167 combination wrench
3. One ratchet
4. One 34 socket
5. One 9167 socket
3. One 7/16” socket
7. One rubber mallet
8. Windex or household glass cleaner

9 Measuring tape
10. Lkility knife

Hardware Measurement Diagram

Safety Precautions

.S afety ?'_irst

Regardless of how enthusiastic vou may be about getting on
your equipment and exercising, take the time to ensure that yvour
safety is not jeopardized. A moment's lack of attention can result
in an accident, as can failure to observe certain simple safety
precautions.

1. Read, study and understand the Assembly | nstructions and all the
warning labels on this product. Furthermore, it is recomme nded
to familiarze yourself and others with the proper operation and
workout recommendations for this Tuff Stuff product prior fo
use. Some of this information can be obtained in this Assembly
Instructions, as-welbas from your local Tuff Stuff retailer.

2. It is imperative that vou retain this Assembly Instructions and
be sure all warning labels are legible and intact. Replacement
Assembly Instructions and labels are available from vour local
Tuff Stuff retailer.

3. Consult wath your phvsician before beginning any exercise
program.

4. Use proper discretion when children are present.

5. Frayed or worn cables can be dangerous and may cause injury.
Periodically check the cable for any indication of wear.

G. Keep hands, limbs, loose clothing and long hair well out of the
way of moving parts.

7. Do not attempt to [ift more weight than you can control safely.

8. Inspect the Unit for amy sign of wear on parts, hardware
becoming loose or cracks on welds. If a problem is found do
not use or allow the machine to be used until the defective
part is repaired or replaced.

SP-413 Prone Leqg Curl



' o - . & . i :.-H-"'-\-\, q

FIE..1 On a flat surface, attach the Bottom Cross Brace w/
Pulley Bracket (#3) to the Weight Stack Frame (#21) using two
Hex Head Cap Screws 1/2-13 X 3 1/2 (#51), four Flat Washers

SAE 1/27 (#45), and two Nylon Insert Lock Nuts 1/2-13 [#83).

@y Note: Use the overhead view on the cover page for de-
signing your layout before assembiling.

= ——

FIG. 3 Insert the two Guide Rods (#6) into the receptacles of
the Weight Stack Frame (#21). MNext, slide two Flat Washers 3/4
X 2 (#48) and then the two Weight Stack Spacers (#22) onto the
Guide Rods (#6).

s Note: Lubricate the Guide Rods (#6) with teflon spray
a lubricant at this time.

Assembly Instructions

FIG.2  Route the Cable (#13) under a Nyln Pulley 4 1/2° Rd.
(#G4-Labeled C) and attach the pulley to the Bottom Cross Brace
wiPulley Bracket (#3) using one Hex Head Cap Screw 3816 X 2
(#57), two Flat Washers SAE 3/8" (#46), and one Nylon Insert Jam
Lock Mut 37816 (#62).

[ Note: The black boxed letter pointing to the pulleys are
| used throughout this manual as reference to the Cable
Mapping Diagram on fold-out page 13, These black boxed
letters will be primarily used for locating certain pulleys dur-

ing the cable routing process.

G.I Mext, insert two Flat Washers 374 X 2 (#48), and two
Rubber Donuts 3/4 X 2 1/2 (#7 3) onto the Guide Rods (#6).

SP-413 Prone Leg Curl



FIG.5  Carefully beain slding the Weight Plates |
Guide Rods (#6), allbwing the first one to reston top of the Rubber
Donuts (#48).

FIG.7 Maneuver the two Guide Rods (#6) into the holes on
the bottorn sde of the Guide Rod Retainer (#7).

Mext, attach the Guide Rod Retainer (#7) to the Weight Stack
Frame (#21) using two Hex Head Cap Screws 1/2-13 X 3 1/4
(#50), four Flat Washers SAE 1/27 (#45), and two Mylon Insert
Lock Muts 1/2-13 (#63).

FIG.6  Next, sides the Top Plate Selector Bar (24) onto the
Guide Rods (#6) allbwing it to reston top of the completed Weight
Stack.

[ Note: Be sure the label on the Top Plate Selector Bar (#24)
.3 iz facing out, as shown above, before sliding the Top Plate
Selector Bar (#24) onio the Guide Rods (#6).

e L EEE p |
FIG. 8 MNext, locate the Selector Pin w/Coil (#3) and slide the
ring over the Selector Bar (#24) as shown above.

SP-413 Prone Leg Curl



Assembly Instructions

bbbl et EAE LT

_—
o

. ] ¥ i r‘.* .I"u

FIG.9 Connect the Cable (#13) to the Top Plate Selector Bar FIG.10 Adhere the Decal Weight Mumbers (#40) to the Weight
(#24) by threading the Finished Hex Mut 1/2-13 (#43) and inserting Plates (#23) in the corresponding order. Begin with the 20 at the top,
a Split Lock Washer 1/27 (#82) to the Cable Hex Tap Bolt 1/2-13 X 30 next, and so on.

31/2 (#30). Then, thread the Cable Hex Tap Bolt 1/2-13 X 31/2
(#30) to the threaded socket of the Top Plate Selector Bar (#24).

Loosely Fasten: Do not completely fasten this hard-
ware assembly at this ime, as it will be completely fas-
tened later in the assembly process.

(2 Note: Refer to Fig A on fold-out page 13 for further de-
..3 tailed illustration of this assembly.

FIG. 11  Affix the Weight Shroud w/Plate (#20) to the bottom
of the Weight Stack Frame (#21) and at the top of the Guide
Rod Retainer (#7) using four Hex Head Cap Screws 1/4-20 X 3/4
(#53), and four Flat Washers 1/47 (#47).

5 - #‘-‘l 4 H¥ * o 5 L] -
b f‘, B F:;'E'IE

[ e GO as, o L [ A M T

FIG. 12 ross Brace (#2) o the Bottom
Cross Brace w/Pulley Bracket (#3) using two Hex Head Cap
Screws /213 X 4 3/4 (#52), four Flat Washers SAE 1/2° (#45),
and two Nylon Insert Lock Muts 1/2-13 (#63).

SP-413 Prone Leg Curl



-

-

FIG.13  Using a b

Caps 2 op e Frame
3 (#65) onto the tube-ends of the Side Frame (#14). (#14) and the Weight Shroud w/Plate (#20) using four Hex Head
Mext, attach the Side Frame (#14) to the Bottom Cross Brace Cap Screws 1/2-13 X 1 (#49) and four Splt Lock Washers 1/2°
(#2) using two Hex Head Cap Screws 1/2-13 X 4 314 (#52), four (#81).
Flat Washers SAE 1/2" (#45), and two MNylon Insert Lock Muts 1)2-
13 (#63).

FIG.15 Attach the Pivot Arm (#11) to the Side Frame (#14) in FIG. 16 Secure the Pivot Axle (#12) to the Side Frame (#14)
the position as shown above. Mext, using a rubber mallet, insert using two Socket Set Screws 3/8-16 X 1/2 (#79).

the Pivot Axle (#12) through the holes of the Side Frame (#14)

and the ball bearing housing of the Pivot Arm (#11).

SP-413 Prone Leg Curl



e e R A e
FIG.17 Using arubberm insert two Plastic Insert Caps 2
X3 (#G9) into the tube-end of the Side Frame (#14).

=T -. AR ..'.- - .-._.'M,-.,-
FIG.19  Attach the Cable (#13) to the cable retainer bracket of
the Pivot Arm (#11). Mext, secure the Cable (#13) to the Pivot
Arm (#11) using the Socket Head Cap Screw 1/4-20 X 3/4 (#77).

o Note: Refer to Fig B on fold-out page 13 for further de-
.3 tailed ustration of this assembly.

Assembly Instructions

: ; : e

FIG. 18 FRoute the Cable (#13) over a Nylon Pulley 4 1/2" Rd.
(#G4-Labeled D) and attach the pulley to the Side Frame (#14)
pulley bracket using one Hex Head Cap Screw 3/8-16 X 2 (#57),
two Flat Washers SAE 38" (#48), and one Nylon Insert Jam Lock
Mut 3/8-16 (#62).

3 (#65) onto the tube-ends of the Main Frame (#10).

Mext, attach the Main Frame (#10) to the Bottom Cross Brace
wiPulley Bracket (#2) using two Hex Head Cap Screws 1/2-13
X4 34 (#52), four Flat Washers SAE 1/2° (#45), and two Mylon
Insert Lock Nuts 1/2-13 (#63).

SP-413 Prone Leg Curl



.21 Attach the Arm Support (#1) to the Main Frame (#10) FIG. 22 Aftachthe Handles (#8) to the Main Frame (#10) using
and the Side Frame (#14) using four Hex Head Cap Screws 1/2- two Hex Head Cap Screws 3/8-16 X 1 1/4 (#54) and two Split Lock
13 X 4 314 (#52), eight Flat Washers SAE 1/2" (#45), and four Washers 3/87 (#80).

Mylon Insert Lock Nuts 1/2-13 (#G3).

FIG.23 Mext attach the Swiv m Roll Tube (#15) to the FIG. 24  Next, attac
Pivot Arm (#11) and secure it into place using one Button Head Swivel Foam Roll Tube (#15) using one Hex Head Cap Screw
Socket Cap Screw 3/8-16 X 1 (#29), one Split Lock Washer 3/8" 3816 X% 1 1/2 (#55).

(#80), and one Chrome Washer 3/8 X 1 1/2 (#31).

7 SP-413 Prone Leg Curl



FIG.25 Affixthe Thigh Support Pad (#16) to the Main Frame

(#10) using three Hex Head Cap Screws 3816 X 3 1/4 (#58), and
three Flat Washers SAE 3/8 (#48).

SP-413 Prone Leg Curl

Assembly Instructions

FIG. 26  Affix the Chest Pad (#4) to the Main Frame (#10) us-
ing four Hex Head Cap Screws 3/8-16 X 3 1/4 (#58), and four Flat
Washers SAE 3/87 (#486).




CABLE ADJUSTMENT

It is imperative that you mairtain proper cable adjustment to

Caution: The cable should be inspected and adjusted periodically to
ensure a safe and smooth operation.

avoid any slack in the cable, which would, consequently, prevent amy
damage to the equipment or personal injury.

Cable Adjustment:

1. Loosen the Finished Hex Nut (#43).

2. Thread the Hex Tap Bolt (#30) in or out of the threaded socket of the
Top Plate Selector Bar (#24) to give the cable propertension.

3. Re-tighten Finished Hex MNut (#43) to complete the cable
adjustment.

Caution: Make sure the Hex Tap Bolt 1/2-13 X 3 1/2 (#30)
is threaded at least 1/2" into the threaded socket of the Top
Plate Selector Bar (#24) once the cable adiustment has been
completed.

9 SP-413 Prone Leg Curl



Assembly Instructions

FIG. 28  Align the edges of both Shrouds (#19, #20) with the
grooves of the Plastic Shroud Gap Cover (#71) and slide it down,

as shown above.

FIG.27  Affix the Weight Shroud (#19) to the bottorn of the
Weight Stack Frame (#21) and at the top of the Guide Rod Re-
tainer (#7) using four Hex Head Cap Screws 1/4-20 X 3/4 (#53),

and four Flat Washers 1/4° (#47).

ey |

This concludes the assembly of the SP-413.

e
FIG.29  Attach the Plastic Shroud Lid (#72) to the Guide Rod

Retainer (#7) using two Flat Head Socket Cap Screws 3/8-16 X 3
(#44). Fully Fasten: [iis highly recommended that you doutle-
check all the hardware assemblies to be fully fastened
and the cable to be properly routed,
10

SP-413 Prone Leg Curl



COLOR CHART sp-413

GRAY= SUB-ASSEMBLY PARTS

BLACK= HARDWARE Paris List

Item Na. Description PartNo. @ty Item No. Deseription Part No. oty
1 |aRM SUPPORT UP2549 1 45 |FLAT WASHER SAE BO 12 BHHOZ38 | 28
2 |eoTTOoMCROSS BRACE UP2550 1 FLAT WASHER SAE BIO 38" BNHOZ3@ | 15
3 |BOTTOM CROSS BRACEW/PULLEY ERACKET UPZ5E 1 47 [FLAT WASHER USS B/O 14" BHMHOZZ: | &
4 |cHEST PAD UP08T4 1 FLAT WASHER LSS BIO 34X 2 BlHoeTs [ 4
5 |FOAMROLLI X512 %18 UPz03 1 49 |HEX HEAD CAP SCREW GF-5 BAO 1/213 % 1 BHMHOZS® | 4
6 |GUIDEROD 34 X53 34 UP 0783 2 50 |HEX HEAD CAF SCREW GR-5 BIO 1/2-13 %3 1/4 BMNHOSTE | =
7 |SUIDERCD RETAINER UPI784 1 51 |HEX HEAD CAF SCREW GR-5 BIO 1/213 X3 112 BHNHOZE: [ =
& |HANDLES UP2552 1 52 |HEX HEAD CAP SCREW GR-5 BIO 1/2-13 X4 34 BHNHO®ES | 10
9 |SELECTORPINWI/COIL3/8% 4 GOLD KNOE UP3035 1 53 |HEX HEAD CAPSCREW GR-5 BIO 1/4-20 X ¥4 BMHO®ZO | &
10 |MAIN FRAME UPZ55 1 54 |HEX HEAD CAF SCREW GR-5 BIO 38161 1/4 BMHOZT: | =
11 |PivoT arm UP2555 1 55 |HEX HEAD CAP SCREW GR-5 BIO MB-16 X1 1/2 BMHOm03 | 1
12 |PIVOT AXLE1 ®8 UP2556 1 HE HEAD CAP SCREW SR-5 BiO 2816 X 1 34 BHMHOZT4 | 1
13 |PRONE LEG CURL CABLE UPZ5S 1 57 |HEX HEAD CAF SCREW GR-5 BIO 3816 X2 BMHOZT® | 3
14 |SIDE FRAME UP2554 1 HE HEAD CAP SCREW GR-5 BO & 16 %3 114 BHMHOZ1Z | 7
15 |SWIVEL FOAM ROLL TUEE UP2575 1 52 [HEX KEY 1" BMHOTET | 1
16 |THIGH SUPPORT PAD UPD473 1 B0 [HEX KEY 318" BMHOATI | 1
17 |TOP CROSS BRACE UP 0870 1 61 [HEX KEY 72z BMNHOSTS | 1
18 |WEAR COVER [OPTIONAL) UP 0425 1 62 [MYLOM INSERT JAM LOCK NUT B'O X816 BHMHOES | 4
19 |WEIGHT SHROUD 54" UP 0781 1 6% |MYLOW INSERT LOCK HUT B/O 1/213 BHHOZIZ | 14
20 |WEIGHT SHROUD Wi PLATE 54" U078 1 MYLON PULLEY 4 /2 RO.WHITE BMNHOSSE | 4
21 |WEIGHT STACK FRAME 54" UP 0780 1 65 |PLASTIC EMD GAPZ X3 BNHOE0E | 4
22 |[WEIGHT STACK SPACER 4" UP 0TS 2 66 |PLASTIC INSERT CAP = RD. BiHOOO4 | 1
23 |15 LB WEISHT FLATE BMHOZE | 14 67 |PLASTIC INSERT CAP"C' 2 RD. BMHO&14 | 1
24 |10 LB TOP PLATE WIADJ. SLTR BAR 14 WTS BMHICRT | 1 6%  |FLASTIC INSERT CAP"D' 2 RD. BMNHO&1S | 1
25  |4BS PIPEZ2X 1512 %16 BlHiozE | 1 62 |PLASTIC INSERTCAPZ X3 BiMHooS2 [ 3
26 |ALUMINUMCAP " RO, (CAP-100) BHMHOSAT | = 70 |PLASTEC INSERT CAPZ S0, BHMHOOIZ | 1
27 |BALL BEARING #W 516 BuHOEE | 2 71 |PLASTIC SHROUD GAP COVER 24" BMH1437 | 1
25 |BROMNZEBUSHING | X1 14 X¥4X1 112X 118 BMHOS2T | 2 72 |PLASTIC SHROUD LID 58 X 14 18 %10 BMNHOI8S | 1
20 |BUTTOH HEAD SOCKET CAP SCREW B/O X816 1 BHHO11S | 1 73 |RUBBER DONUT 34 X2 12 BiHoOBS | =
30 |CABLE HEXTAPBOLT /213 X312 BMH 1131 1 74 |RUBBERGRIF1IDX 125 X7 112 BHHO@ES | =
31 |SHROME WASHER 28 X1 1/2 BMHIOIS | 1 75 |RUBBER GROMMET 4" ID (2867-012) BMHOMO! | =2
32 |DECAL-ADJUST CABLE HERE BrHoTea | 1 76 |RUBBER STOPPER 110 X.187 X218 BHHORT4 | 1
33 |DECAL-CAUTICH | ¥4X 51/2 HORIZONT AL BHHOIZE | 1 77 |SOCKET HEAD CAPSCREW B/O 1/4-20% 34 BMHO4SZ | 1
M |DECAL-EXERCISE SP-413 PROME LEG CURL BUHI1® | 1 78 |SOCKET SET SCREW 10-32 X 118 BMHOMTI [ 4
35 |DECAL-FOR BEST FERFORMANCE 1 1143 1 1/2 BMHO14Z | 1 79 |SOCHET SET SCREW X8 16% 1/2 BNHO4T4 | =
36 |LARGE TUFFSTUFF LOGO DIAMOND SHAPE ALUKIMUM [ BHH1324 | 80 |SPLIT LOCK WASHER B/O 28" BHMHOBSS | 3
37 |DECAL-SIMPLEXII{1 718X 5316) BMH1199 1 81 |SPLIT LOCK WASHER BO 12 BHMHOES: | 4

DECAL-TUFFSTUFF (2 34 X 19 1/18) BMHIZOO0 | 1 82 |SPLT LOCKWASHER Z/P /2" BMNHOST2 | 1

3@ |DECAL-WARNING KEEP HAHDS AND FINGERS... BMHOEZD | 1 &% |SUPER LUBE TEFLOM LUBRICANT 82340 BNHOT4 | =
40 |DECAL-WEIGHT HUMBERS 20-150 LE {14 PC SET) BHHIZOZ | 1 &4 |URETHAME BUMPER | /4 BHHOZS | 3
41 |EDGE PROTECTOR GRAY 20 BMHi14e | 2 85 |URETHANE BUMPER 982 BMHOZ44 [ =
42 |EDGE PROTECTOR GRAY 54" BMHi148 | 2 L-STYLE TAPPED HOLE MUT 1/4-20 BNHOTOS | &
43 [FIMISHED HEX HUT B/O 1/2-13 B HO201 1 &7 |USTYLE TAPPED HOLE HUT 315 BHHIZI1 [ =
44 |FLAT HEAD SOCHKET CAP SCREW B/O V816X 3 BHHOTET | = FLAT PHILLIPS SCREW ZINC 25X 172 BHHi481 | =

11 SP-413 Prone Leg Curl



N ot e s

SP-413 Prone Leg Curl

14




Maintenance

TuffStuff Basic Strength Equipment Safety and General Maintenance

All TUFFSTUFF strength equipment is designed and manufactured to offer maximum, long-life service
with minimal maintenance. However, safety inspection and routine maintenance in your facility should be
the upmuost importance in your daily operation. Information presented inthese pages will serve as a basic
guideline to design your own inspection procedures.

Part One: General Inspection and Cleaning

Equipment should be wiped down with a damp cloth and dried on a daily basis. The powder coat finish
should be polished with a good car wax on a weekly basis. A daily wipe down of the upholstery with a lano-
lin based hand cleaner or Naugahyde Cleaner. Do not use cleaners such as Lysol or Windex as they will
dry out and crack the vinyl. Lanolin hand cleaner dissolves the sweat and lubricates the vinyl, maintaining
its natural flexibility. Sweat is corrosive and when left on the frame and components will eventually cause
corrosion or rust. When performing these cleaning sessions, it is the perfect time to inspect the equipment
and note any problems for the maintenance personnel to correct.

1. Check equipment if it i1s operating properly.

2. Check the cable for loose fittings or frayed cable and is seating properly on the pulleys and
cams.

3. Make sure that the proper weight stack selector pin is with each machine and that the pin func-
tions properly.

4 If something appears loose be sure to have it tightened immediately.

5. If a piece of equipment appears damaged or not operation properly, place the piece out-of-ser-
vice immediately.

Part Two: Maintenance

In this paragraph, we will discuss the inspection of the cables, pulleys and their associated components. If
there exists the potential for injury to occur on a machine, it will most likely lie in the cable system. Itisim-
portant to inspect the cables frequently and let it be known to all users that it is their responsibility to report
any wom-out cable to preventa sudden failure that can resultinaninjury. Cables are moving parts, mean-
ing cable-wear will occur regardless of the type or size used. In the advent of the 3M16" mill-spec cable this
wear takes longer to become apparent and this is why frequent ingpections are so important.

1. Check the cable termination at the weight stack. To perform any cable tension adjustment,
lonsen the hex jam nut and thread the hex tap bolt in or out to give cable the proper tension.
Re-tightened the hex jam nut when adjustment is complete and make sure the hex tap bolt is
threaded 1/2" into the socket of the selector bar top plate.

2. Checkthe cable as it terminates at the cam. Check the end fitting for any signs of fraying in this
area. Inspect the bolt and nut and/or screw holding the fitting and be sure that it is tight.

3. Check the cables as It passes over all pulley wheels. Visually inspect the cables and pulleys. A
cable that is wearing will exhibit a ballooned surface that passes overthe pulley. This is and early
warning sign to replace the cable.

15

S5P-413 Prone Leg Curl



Maintenance

Part Three: Lubrication

Bearing and linear beanngs systemns have advanced over the years but they must be maintained on a regu-
lar basis if you expect them to last and perform efficiently. TuffStuff uses only the highest quality bearings
and linear motion components that are virtually trouble-free but requires the regular preventive maintenance
to insure long-lasting performance.

1. Bronze and nylon bushings, we recommend on a weekly basis to spray a teflon-base lubricant
(silicone-free) directly onto the shaftas it passes through these bushings. Spray a small amount
onto the shaft and rotate it through its complete movement and wipe off any excess.

2. Weight stack guide rods and bushings, again use teflon spray lubricant and this time spray onto
arag and wipe the guide rods down with this rag on a weekly basis. Do not use WD-40 or other
lubricants as they attract dirt and will crate a mess between the weight plates and bushings.

3. Sealed bearings pivot points, as the name implies are protected from the outside environment
and require no lubrication. During the machine wipe down, wipe the external bearing surfaces
with the damp rag and dried to prevent the build up of dust and sweat.

4. Linear beanng systems are precision, high load components that require regular maintenance.
Dirt and corrosion are the major culprits in linear bearing failure. The hardened shafts must be
wiped down weekly and |lubricated with a light layer of teflon grease. We recommend a teflon-
base (silicone-free) geligrease for this purpose. Lack of care and maintenance will result in cor-
rosion of the linear shaft causing the beanngs to clogged and jammed.

IFyou religiously perform the daily and weekly maintenance procedures, you will increase the life of the ma-
chine and ultimately lower your maintenance costs with fewer replaced components and downtime.

Any doubts, equipment with mechanical problems should be placed “Out-of-Service” until all problems are
corrected. If replacement parts are required or maintenance guestions, please contact:

TuffStuff Fitness Equipment, Inc.
Service Department

1325 E. Franklin Avenue
Pomona, CA 91766
1-800-961-9377

e-mail: service@tuffstuff.net

SP-412 Leg Extension



/

,m: A I

AN (o
S ==,

)

o

Note: Some parts have
been cut away for clarity.

®)

SP-413 Prone Leg Curl

CABLE MAPPING DIAGRAM

Fold-Out Page 13




RS

.\///

i

,v//mﬂ/

E/@

/\

K

/

=

\ N\

Fold-Out Page 12

EXPLODED VIEW DIAGRAM

SP-413 Prone Leg Curl



DO NOT DISCARD THIS MANUAL

LIMITED WARRANTY

TuffStuff warrants to the original purchaser only that TuffStuff equipment will be free from defects in
material and workmanship. The warranty and remedies set forth herein are conditioned upon proper
storage, installation, use, maintenance and conformance with any recommendations of TuffStuff. This
warranty does not cover products not manufactured by TuffStuff or products which are altered without
the express written consent of TuffStff. This warranty as specified: a) Frame structure and welds —
Lifetime, b) Moving parts (e.g. pulleys, bearings, bushings) — £ years; ¢) Cables upholstery, hand-
grips, finish and any miscellaneous parts not listed — 1 year; from the day of delivery to the original
purchaser. The obligation of TuffStuff under this warranty is limited to repairing or replacing warranted
defective parts, as TuffStuff may elect, at TuffStuff's facility in Pomona, California, without charge to
purchaser for either parts or labor. Purchaser is responsible for installation of repaired or replaced
parts, and all transportation and insurance costs on retumed or replaced equipment to and from
TuffStuffs facility in Fomona.

THE FORGOING SHALL CONSTITUTE THE SOLE REMEDY OF THE PURCHASER AND THE
SOLE LIABILITY OF TUFFSTUFF WITH REGARD TO WARRANTY. NO IMPLIED STATUTORY
WARRANTY OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE SHALL AP-
PLY. INNO EVENT, WHETHER AS A RESULT OF BREACH OF CONTRACT, WARRANTY, NEG-
LIGENCE OR OTHERWISE, SHALL TUFFSTUFF BE LIABLE FOR SPECIAL, INCIDENTAL OR
CONSEQUENTIAL DAMAGES INCLUDING, BUT NOT LIMITED TO, LOSS OF PROFITS OR
REVENUE, LOSS OF USE OF EQUIPMENT, COST OF CAPITAL, COST OF SUBSTITUTION
EQUIPMENT, DOWNTIME COST, OR CLAIMS OF CUSTOMERS OR PURCHASER FROM SUCH
DAMAGE.

This warranty is the final, complete and exclusive agreement of the parties with respect to the quality
or performance of the equipment and no action for breach of this written warranty or any implied war-
ranty shall be commenced more than one (1) year after the accrual of the cause of action. No modifi-
cation of this warranty or waiver of its terms shall be binding on either party unless approved in writing
by an authorized representative of the party. Contact TuffStuff at 1228 E. Franklin Avenue, Pomona,
California 91766, before returning any defective equipment.

Mote: FRetain your sales receipt and be sure to mail in the warranty registration card to insure that a
permanent record of your purchase is on file with the factory and to avold unnecessary delays in
warranty service.

TuftStuft Fitness Equipment, Inc.
1325 E. Franklin Averus
FPomona, CA 81766, USA
Ph: 909-6291600 Fax: 909-629-4967
Email: serviceBtuffstoffnet Net wwwiuistoff net




